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Nemko Dallas FCC Part 24, Subpart D
FCC Part 90, Subpart |

EQUIPMENT: BRITECELL 800/900
PROJECT NO.: 2L0417RUSI1

Section 1. Summary of Test Results

Manufacturer: Allen Telecom

Model No.: BRITECELL 800/900 Dual Band

Serial No.: 032001708

General: All measurements are traceable to national standards.

These tests were conducted on a sample of the equipment for the purpose of demonstrating
compliance with FCC Part 90, Subpart I and Part 24, Subpart D

|Z| New Submission |Z| Production Unit

|:| Class II Permissive Change |:| Pre-Production Unit

THIS TEST REPORT RELATES ONLY TO THE ITEM(S) TESTED.

THE FOLLOWING DEVIATIONS FROM, ADDITIONS TO, OR EXCLUSIONS FROM THE TEST
SPECIFICATIONS HAVE BEEN MADE. NONE

Nemko Dallas Inc. authorizes the above named company to reproduce this report provided it is reproduced in its
entirety and for use by the company’s employees only.

Any use which a third party makes of this report, or any reliance on or decisions to be made based on it, are the
responsibility of such third parties. Nemko Dallas Inc. accepts no responsibility for damages, if any, suffered by
any third party as a result of decisions made or actions based on this report. This report applies only to the items
tested.
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Nemko Dallas FCC Part 24, Subpart D
FCC Part 90, Subpart |

EQUIPMENT: BRITECELL 800/900
PROJECT NO.: 2L0417RUSI1

Summary Of Test Data
NAME OF TEST PARA. NO. RESULT
RF Power Output 24.132(a) Complies
90.635 Complies
Audio Frequency Response TIA EIA-603.3.2.6 N/A
Audio Low-Pass Filter Response TIA EIA-603.3.2.6 N/A
Modulation Limiting TIA EIA-603.3.2.6 N/A
Occupied Bandwidth 24.131 Complies
90.210(j) Complies
Spurious Emissions at Antenna 24.133 (a)(1) Complies
Terminals 90.210()) Complies
Field Strength of Spurious 24.133 (a)(1) Complies
Emissions 90.210()) Complies
Frequency Stability 24.135 Complies
90.213 Complies
Transient Frequency Behavior 90.214 N/A
Footnotes For N/A’s:

This equipment does not provide a means to modulate the input signal with an audio signal.
The device does not have an audio low pass filter

This equipment does not provide audio modulation capability and therefore does not limit
modulation.

The RF carrier is not keyed. The amplifier is always active.
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Nemko Dallas

EQUIPMENT: BRITECELL 800/900

FCC Part 24, Subpart D
FCC Part 90, Subpart |

PROJECT NO.: 2L0417RUSI1

Section 2. General Equipment Specification

Transmitter

Supply Voltage Input:

Frequency Range:

Tunable Bands:

Type(s) of Modulation:

Emission Designators:

Gain:

Maximum Input:

Output Impedance:

RF Power Output:

Operator Selection of Operating
Frequency:

Power Output Adjustment
Capability:

Frequency Translation:

Band Selection:

28 Vdc

851.00625 to 868.99375 MHz
935.9875 to 940.99375 MHz

Full band coverage

F3E F1D F2D D7W Other
(Voice) (QAM)

X X X X O

0dB
+13(1 tone CW)
50 ohms

100 mW — 1 channel
31.6 mW — 2 channels

None
Manual attenuation setting

F1-F1 F1-F2 N/A

X [] []

Software  Duplexer  Fullband
Change Coverage

[] [] X
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Nemko Dallas FCC Part 24, Subpart D
FCC Part 90, Subpart |

EQUIPMENT: BRITECELL 800/900
PROJECT NO.: 2L0417RUS1

Theory of Operation

BRITECELL™ 800/900 is a dual band plug and play fibre optic distributed antenna kit.

System Diagram

FROM
BTS < )

0 4_0_
A 4-0— — DL ANTENNA

BTS TFL UNIT

UL ANTENNA

TFA UNIT

twin-single mode optical cabhle
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Nemko Dallas

EQUIPMENT: BRITECELL 800/900

FCC Part 24, Subpart D
FCC Part 90, Subpart |

PROJECT NO.: 2L0417RUSI1

Section 3. RF Power Output

NAME OF TEST: RF Power Output

TESTED BY: David Light

PARA. NO.: 2.985

DATE: 7/30/03

Test Results: Complies.

Measurement Data:
Single Carrier:

Frequency Modulation Measured Power Measured Power

(MHz) (dBm) (mW)
860 Analog 20 100
860 iDEN 20 100
938 2FSK 20 100
938 4FSK 20 100
938 Analog 20 100

Two Carriers:
Frequency Modulation Composite Measured | Composite Measured

(MHz) Power Power

(dBm) (mW)
Upper bandedge/Lower band Analog 15 31.6
Lower bandedge/Lower band Analog 15 31.6
Upper bandedge/Lower band iDEN 15 31.6
Lower bandedge/Lower band iDEN 15 31.6
Upper bandedge/Upper band Analog 15 31.6
Lower bandedge/Upper band Analog 15 31.6
Upper bandedge/Upper band 2FSK 15 31.6
Lower bandedge/Upper band 2FSK 15 31.6
Upper bandedge/Upper band 4FSK 15 31.6
Lower bandedge/Upper band 4FSK 15 31.6

Measurements were made using PEAK detector utilizing a 30 kHz RBW.

Test equipment used: 1036-1064-1629
Test conditions:

Relative Humidity  40%
Temperature: 22°C
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Nemko Dallas

EQUIPMENT: BRITECELL 800/900

FCC Part 24, Subpart D
FCC Part 90, Subpart |

PROJECT NO.: 2L0417RUSI1

Section 4. Occupied Bandwidth

NAME OF TEST: Occupied Bandwidth

TESTED BY: David Light

PARA. NO.: 2.989

DATE: 7/30/03

Test Results: Complies.

Test Data: See attached graph(s).
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Nemko Dallas

FCC Part 24, Subpart D
FCC Part 90, Subpart |

EQUIPMENT: BRITECELL 800/900
PROJECT NO.: _ 2L0417RUS1
Test data — Occupied Bandwidth
Dallas Headquarters:
802 N. Kealy
N e m o Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667
Nemko Dallas, Inc.
Data Plot Occupied Bandwidth
Page 1 of Complete X
Job No.: 2L0417R Date:  7/30/2003 Preliminary:
Specification: PARTS 90 & 24 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 40
E.U.T.: BRITECELL 800/900
Configuration: ~ TX FULL POWER
Sample Number: 1
Location: Lab 1 RBW: Refer to plots Measurement
Detector Type: Peak VBW: Refer to plots Distance: NA m
Test Equipment Used
|Antenna: Directional Coupler:
Pre-Amp: Cable #1: 1629
Filter: Cable #2:
Receiver: 1036 Cable #3:
Attenuator #1 1064 Cable #4:
Attenuator #2: Mixer:
|Additional equipment used:
Measurement Uncertainty: +/-1.7 dB
% Delta T [TT] RBW U0 Hz RF ATt U dB
@Ref Lvl 0.00 dB VBW 300 Hz
30 dBm 5.05010020 kHz SWT 2.25 s Umit dBm
30
21 dB|Offset vi Tl 10[.54 dBm| g
838 .383874 74385 MHz
20 2T [T T T O U0 o8B
1 4 5.05010P20 kH=z
) ﬂ , ﬂ
D I\ l \ [\
-10 I{\\ ’ ‘ ’ ‘ I \ I{\\
-20 (‘ ’ \ ( \ ’ \ (\
N q ’ \ ’ \ ’ ‘ ’ \ ’ \ p
N A ‘ ’ \ ’ \ / \ l \ ’ \ I A
N )\ \ I \ \H \/ & J \ j I\
oAb g AT
M W

Center 860 MHz 4 kHz~ Span 40 kHz
ate: 30.JUL .2003 06:10:53
Notes: RF OUTPUT - SMR BAND - 2 kHz TONE/2.5 kHz DEVIATION
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Nemko Dallas

FCC Part 24, Subpart D
FCC Part 90, Subpart |

EQUIPMENT: BRITECELL 800/900
PROJECT NO.: 2L0417RUS1
Test data — Occupied Bandwidth
Dallas Headquarters:
802 N. Kealy
e m ° Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667
Nemko Dallas, Inc.
Data Plot Occupied Bandwidth
Page 2 of
Job No.: 2L0417R Date: 7/30/2003
PARTS 90
Specification: & 24 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 40
E.U.T.: BRITECELL 800/900
Configuration: ~ TX FULL POWER
% Delta T T[TTT] RBW U0 Hz RF ATt ou dB
‘@Ref Lvl 0.45 dB VB 300 Hz
20 dBm 5.05010020 kH=z SWT 2.25 s Umnit dBm
20
Yi|[T1] 2. 49 dBm N
899 .9874 7485 MH=z
10 al [TTT] O] 45 dB
1 1 5.05010020 kH=z
] 1 4
_10 /\ / \ /\
-20 {\ ( \ I \ I \ {\
_30 A I \ ’ \ [ \ ’ \ [ \ n
-40 /\ l \ ’ ‘ ’ \ ’ \ l \ /
-60 (\ \ ’ \NJ’ V \vl \\II \ I [\
_70 \ MJ \ / \UA A
-80
Center 860 MH=z 4 kHz~ Span 40 kH=z
ate: 30.JUL.2003 06:13:54
Notes: RF INPUT - SMR BAND - 2 kHz TONE/2.5 kHz DEVIATION
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Nemko Dallas

FCC Part 24, Subpart D
FCC Part 90, Subpart |

EQUIPMENT: BRITECELL 800/900
PROJECT NO.: 2L0417RUS1
Test data — Occupied Bandwidth
Dallas Headquarters:
802 N. Kealy
Tel: (972) 436-9600
Fax: (972) 436-2667
Nemko Dallas, Inc.
Data Plot Occupied Bandwidth
Page 3 of
Job No.: 2L0417R Date: 7/30/2003
Specification: PARTS 90 & 24 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 40
E.U.T.: BRITECELL 800/900
Configuration: ~ TX FULL POWER
3 FMarker T TTT] RBNW T KHZ RFE ATT U dB
@Ref Lvl 1.390 dBm VB 1 kH=z
30 dBm 853.3898382786 MHz SWT 150 ms Umit dBm
30
21 dB|Offset vilcT1 1.0 B gy
899 .9383382r86 MH=z
20 ~T[TT T —O[T0 o8
12 .68537074 kH=z
10
] M"\MM |
. 3 N,
-10 / \
-20 // \\
- WN : V‘A\'M\N\Ml\ﬂ
U LV M
7 =]
-60
-70
Center 860 MHz 6 kHz~ Span B0 kH=z
ate: 30.JUL .2003 06:18:389
Notes: RF OUTPUT - SMR BAND - iDEN
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Nemko Dallas FCC Part 24, Subpart D
FCC Part 90, Subpart |

EQUIPMENT: BRITECELL 800/900
PROJECT NO.: 2L0417RUS1

Test data — Occupied Bandwidth

Dallas Headquarters:
802 N. Kealy

Nemko

Tel: (972) 436-9600
Fax: (972) 436-2667

Nemko Dallas, Inc.

Test Plot: Occupied Bandwidth
Page 4 of
Job No.: 2L0417R Date: 7/30/2003
Specification: PARTS 90 & 24 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 40
E.U.T.: BRITECELL 800/900
Configuration: ~ TX FULL POWER
3 Marker T TTT] RBW T KHz RF ATT 40 dB
’é? Ref Lvl1 -5.39 dBm VB 1 kHz
10 dBm 859.8939392786 MHz SWT 150 ms Unit dBm
10
Y [rT11 -5|.39 dBm a
8H9.98392|r86 MHz
0 - — -
1fkaVV‘ xul A1 [TTT] O]. 24 dB
/! \A\ 1Y2.68537074 kHz

[ \
| \
/ \

/ \

. / |
o M W’\\"‘\L

-80
-390

Center 860 MHz 6 kHz~ Span B0 kHz
ate: 30.JUL .2003 0B :20:36

Notes: RF INPUT - SMR BAND - iDEN
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Nemko Dallas FCC Part 24, Subpart D
FCC Part 90, Subpart |

EQUIPMENT: BRITECELL 800/900
PROJECT NO.: 2L0417RUSI1

Test data — Occupied Bandwidth

Dallas Headquarters:
802 N. Kealy

N e m ko Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667
Nemko Dallas, Inc.

Test Plot: Occupied Bandwidth
Page 5 of
Job No.: 2L0417R Date: 7/30/2003
Specification: PARTS 90 & 24 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 40
E.U.T.: BRITECELL 800/900
Configuration: ~ TX FULL POWER
/ﬁ Marker 1T TTT] RBW 0o Hz RFE ATT U dB
é% Ref Lvl 8.33 dBm VB 300 H=z
30 dBm 937.3938507014 MHz SWT 2.25 s Umit dBm
30
21 dB|Offset vilrTi 8. 33 dBm| gy
937 .98507Pp14 MH=z
20 ~T[TT T —O[ 5T OB

10 .02004008 kHz

10 L A paglu AN nﬂ,AV.AlA'L.”

D i %
_20 I N hhy
N I

4
U W
_B0 v""v”“ A:J'
-70
Center 838 MHz 4 kHz~ Span 40 kHz
ate: 30.JUL .2003 11:09:05

Notes: RF OUTPUT - UPPER BAND
4FSK
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Nemko Dallas FCC Part 24, Subpart D
FCC Part 90, Subpart |

EQUIPMENT: BRITECELL 800/900
PROJECT NO.: 2L0417RUSI1

Test data — Occupied Bandwidth

Dallas Headquarters:
802 N. Kealy

N e m ko Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667
Nemko Dallas, Inc.

Test Plot: Occupied Bandwidth
Page 6 of
Job No.: 2L0417R Date: 7/30/2003
Specification: PARTS 90 & 24 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 40
E.U.T.: BRITECELL 800/900
Configuration:  TX FULL POWER
3 Delta T T[T71] RBNW o0 Hz RFE ATT oug dB
ég Ref Lvl 0.32 dB VB 300 Hz
20 dBm 10.02004008 kH=z SWT 2.25 s Umit dBm
20
Y1 |[T1] -0[.97 dBm a
937 .3938507Pp14 MH=z
10 ~T T OS2 a8
4008 kH=z

T
: " i
J (¥

-70
-80
Center 838 MHz 4 kHz~ Span 40 kHz
ate: 30.JUL .2003 11:20:37
Notes: RF INPUT - UPPER BAND

4FSK
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Nemko Dallas

EQUIPMENT: BRITECELL 800/900

FCC Part 24, Subpart D
FCC Part 90, Subpart |

PROJECT NO.: 2L0417RUSI1

Test data — Occupied Bandwidth

Nemko

Nemko Dallas, Inc.

Dallas Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667

Test Plot: Occupied Bandwidth
Page 7 of 10

Job No.: 2L0417R Date: 7/30/2003

Specification: PARTS 90 & 24 Temperature(°C): 22

Tested By: David Light Relative Humidity(%) 40

E.U.T.: BRITECELL 800/900

Configuration:  TX FULL POWER

Ce Farker T L1 1] RENW 00 iz RF At T oo
@Ref Lvl1 8.64 dBm VB 300 Hz
30 dBm 937 .398538078 MH=z SWT 2.25 s Umit dBm
30
21 dB|Offset Y1 [[T11] 8|.64 dBm a
937v.9385339Pp 78 MH=z
20 ~T LT T3] —O[ 10 OB
W 9.45881r84 kHz
10 1 1
o A“ \AA‘LMW
- JI J"L\
-30 !\\‘
—40 W M
-50 | ,\w
_ WM lw“hl m
60 e
-70
Center 938 MHz 4 kHz~ Span 40 kHz
ate: 30.JUL.2003 11:13:21
Notes: RF OUTPUT - UPPER BAND
2FSK
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Nemko Dallas FCC Part 24, Subpart D
FCC Part 90, Subpart |

EQUIPMENT: BRITECELL 800/900
PROJECT NO.: 2L0417RUSI1

Test data — Occupied Bandwidth

Dallas Headquarters:
802 N. Kealy
N e m ko Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667
Nemko Dallas, Inc.

Test Plot: Occupied Bandwidth
Page 8 of 10
Job No.: 2L0417R Date: 7/30/2003
Specification: PARTS 90 & 24 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 40
E.U.T.: BRITECELL 800/900
Configuration:  TX FULL POWER
3 Delta T T[TT71] RBNW U0 Hz RFE ATT ou dB
é% Ref Lvl 0.81 dB VB 300 Hz
20 dBm 9.458381784 kHz SWT 2.25 s Umit dBm
20
Yi|rT1] -0[.98 dBm a
937 .938538078 MH=z
10 ~T T O BT a8
8.45831r84 kH=z
" . 1

. VA Y VA I
NA/ 1

—40

L1 i
B |

-7a
-80

Center 838 MHz 4 kHz~ Span 40 kHz
ate: 30.JUL .2003 11:19:01

Notes: RF INPUT - UPPER BAND
2FSK
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Nemko Dallas FCC Part 24, Subpart D
FCC Part 90, Subpart |

EQUIPMENT: BRITECELL 800/900
PROJECT NO.: 2L0417RUSI1

Test data — Occupied Bandwidth

Dallas Headquarters:

802 N. Kealy
N e m o Lewisville, TX 75057
Tel: (972) 436-9600

Fax: (972) 436-2667
Nemko Dallas, Inc.

Test Plot: Occupied Bandwidth
Page 9 of 10
Job No.: 2L0417R Date: 7/30/2003
Specification: PARTS 90 & 24 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 40
E.U.T.: BRITECELL 800/900
Configuration:  TX FULL POWER
/ﬁ Delta T [TT] RBW oo Hz RFE ATt U dB
@Ref Lvl1 -0.01 dB VB 300 Hz
30 dBm 5.05010020 kH=z SWT 2.25 s Umit dBm
30
21 dB|Offset vi |t 11].83 dBm| gy
937 .9397v55Bp11 MH=z
20 2T [T —O[. 0T o8B
1 | 1 5.05010P020 kH=z
) /x\ (\ /A\
- Iﬂ\ ’ \ ’ l \ rﬂ\
- /\ ’ \ I \ ’ ’ \ I \ /
EDMW“W i uv ] ﬂ
-70
Center 938 MHz 4 kHz.~ Span 40 kHz
ate: 30 .JUL.2003 11:14:24
Notes: RF OUTPUT - UPPER BAND
VOICE
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Nemko Dallas

EQUIPMENT: BRITECELL 800/900

FCC Part 24, Subpart D
FCC Part 90, Subpart |

PROJECT NO.: 2L0417RUSI1

Test data — Occupied Bandwidth

Q) Nemko

Nemko Dallas, Inc.

Dallas Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667

Test Plot: Occupied Bandwidth
Page 10 of 10
Job No.: 2L0417R Date: 7/30/2003
Specification: PARTS 90 & 24 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 403
E.U.T.: BRITECELL 800/900
Configuration:  TX FULL POWER
% Delta T 1TTT] RBNW oo Hz=z RFE ATt oo dB
Ref Lvl1 0.03 dB VBW 300 Hz
20 dBm 5.05010020 kH=z SWT 2.25 s Unit dBm
20
Yi|[0T1] 1].88 dBM| pu
837 .997v55H11 MH=z
10 2T [T T3 O 03 aB
1 1 5.05010020 kH=z
B I \ l \ I \
B I/\\ I \ ’ \ { \ I/\\
B (\ {\ ’ \ ’ \ ’ \ ’\ /
_B0 n
7DWW ."\,ﬂ u o
-80
Center 838 MHz 4 kH=z~- Span 40 kH=z
ate: 30.JUL .2003 11:16:36
Notes: RF INPUT - UPPER BAND

VOICE
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Nemko Dallas FCC Part 24, Subpart D
FCC Part 90, Subpart |

EQUIPMENT: BRITECELL 800/900
PROJECT NO.: 2L0417RUSI1

Section 5. Spurious Emissions at Antenna Terminals

NAME OF TEST: Spurious Emissions @ Antenna Terminals PARA.NO.: 2.991

TESTED BY: David Light DATE: 7/30/03
Test Results: Complies.
Test Data: See attached graph(s).
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Nemko Dallas FCC Part 24, Subpart D
FCC Part 90, Subpart |

EQUIPMENT: BRITECELL 800/900
PROJECT NO.: 2L0417RUSI1

Test Data — Spurious Emissions at Antenna Terminals

Dallas Headquarters:
802 N. Kealy
N e m ko Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667
Nemko Dallas, Inc.

Data Plot Spurious Emissions at Antenna Terminals

Page 1 of 10 Complete X
Job No.: 2L0417R Date:  7/30/2003 Preliminary:
Specification: PARTS 90 & 24 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 40
E.U.T.: BRITECELL 800/900

Configuration: ~ TX FULL POWER
Sample Number: 1

Location: Lab 1 RBW: Refer to plots Measurement
Detector Type: Peak VBW: Refer to plots Distance: NA m

Test Equipment Used

|Antenna: Directional Coupler:
Pre-Amp: Cable #1: 1629
Filter: Cable #2:
Receiver: 1036 Cable #3:
Attenuator #1 1064 Cable #4:
Attenuator #2: Mixer:
|Additional equipment used:
Measurement Uncertainty: +/-1.7 dB
< Marker T TTT1] RBW T KHz RF ATt U dB
“*’Z’? Ref Lvl 8.00 dBm VB 1 kH=z
30 dBm 851.01250000 MH=z SWT 150 ms Umit dBm
30
21 dB|Offset
A
20
10 —t

N
/ \

oYe] NENai=INInt=lx Yo AA 4

-30 ! LA

—-40
-50
-B0
-70
Center 851 MHz 6 kHz~ Span B0 kHz
ate: 30.JUL.2003 06:27:34

Notes: LOWEST OPERATING FREQUENCY - SMR BAND - iDEN
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Nemko Dallas FCC Part 24, Subpart D
FCC Part 90, Subpart |

EQUIPMENT: BRITECELL 800/900
PROJECT NO.: 2L0417RUSI1

Test Data — Spurious Emissions at Antenna Terminals

Dallas Headquarters:

802 N. Kealy
Tel: (972) 436-9600
Fax: (972) 436-2667

Nemko Dallas, Inc.

Data Plot Spurious Emissions at Antenna Terminals
Page 2 of 10
Job No.: 2L0417R Date: 7/30/2003
PARTS 90
Specification: & 24 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 40
E.U.T.: BRITECELL 800/900
Configuration:  TX FULL POWER
% Marker T T[TT] RBW T kKHz RF ATT U dB
é% Ref Lvli 6.83 dBm VB 1 kH=z
30 dBm 868 .3987v50000 MH=z SWT 150 ms Umit dBm
30
21 dB|Offset
LINIT CHEQ@K : PHRSSED A
20 [MI=VANN] al=iml=

10

T

1/ \
»\A/{"'\/ - WWVM .

A
-50
-B60
-70
Center 8638 MHz 6 kHz~ Span B0 kHz
ate: 30.JUL .2003 06:30:24

Notes: HIGHEST OPERATING FREQUENCY - SMR BAND - iDEN
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Nemko Dallas

FCC Part 24, Subpart D

FCC Part 90, Subpart |
EQUIPMENT: BRITECELL 800/900
PROJECT NO.: _ 2L0417RUS1

Test Data — Spurious Emissions at Antenna Terminals

Dallas Headquarters:

802 N. Kealy
Nemko
Tel: (972) 436-9600
Fax: (972) 436-2667
Nemko Dallas, Inc.
Data Plot Spurious Emissions at Antenna Terminals
Page 3 of 10
Job No.: 2L0417R Date: 7/30/2003
Specification: PARTS 90 & 24 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 40
E.U.T.: BRITECELL 800/900
Configuration:  TX FULL POWER
% Marker 1T TTT] RBW U0 Hz RFE ATT U dB
@Ref Lvl 18.58 dBm VB 300 Hz
30 dBm 868 .3938375000 MH=z SWT 1.7 s Umit dBm
0 21 dB|Offset
LIPIT CHE®EK : PHRSSED A
1 [MI=VNN ai=dnl=

20
10 A [\ A

I

-20

L

I R

pil
|

STV BT TT |

T R 4 YT

Center 863 MHz 3 kHz~
ate: 30.JuUL.2003 0B:37:36

Span 30 kHz

Notes: HIGHEST OPERATING FREQUENCY - SMR BAND - VOICE

2 kHz Tone / 2.5 kHz Deviation
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Nemko Dallas FCC Part 24, Subpart D
FCC Part 90, Subpart |

EQUIPMENT: BRITECELL 800/900
PROJECT NO.: 2L0417RUSI1

Test Data — Spurious Emissions at Antenna Terminals

Dallas Headquarters:

802 N. Kealy
e m ° Lewisville, TX 75057
Tel: (972) 436-9600

Fax: (972) 436-2667
Nemko Dallas, Inc.

Test Plot: Spurious Emissions at Antenna Terminals
Page 4 of 10
Job No.: 2L0417R Date: 7/30/2003
Specification: PARTS 90 & 24 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 40
E.U.T.: BRITECELL 800/900
Configuration:  TX FULL POWER
@ Marker T T[TT] RBNW oo Hz RFE ATt U dB
Ref Lvl1 18.41 dBm VBW 300 Hz
30 dBm 851.00625000 MHz SWT 1.7 s Umit dBm
30

21 dB|Offset
LIPIT CHEQRK 1 PHRSSED A

. I
I

-10
Iole] NENal=tNTaY=dx Yo {

I
I
I

. |
. //\\ ’Ik
Luohal g kP T WY

Center 851 MHz 3 kHz~ Span 30 kHz

ate: 30.JUL.2003 06:40:54

Notes: LOWEST OPERATING FREQUENCY - SMR BAND - VOICE
2 kHz Tone / 2.5 kHz Deviation
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Nemko Dallas

EQUIPMENT: BRITECELL 800/900

FCC Part 24, Subpart D
FCC Part 90, Subpart |

PROJECT NO.: 2L0417RUSI1

Test Data — Spurious Emissions at Antenna Terminals

Dallas Headquarters:

802 N. Kealy
N e m ko Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667
Nemko Dallas, Inc.

Test Plot: Spurious Emissions at Antenna Terminals
Page 5 of 10

Job No.: 2L0417R Date: 7/30/2003

Specification: PARTS 90 & 24 Temperature(°C): 22

Tested By: David Light Relative Humidity(%) 40

E.U.T.: BRITECELL 800/900

Configuration: ~ TX FULL POWER

3 Delta T [TT] RBW T KHz RF ATT U dB
Ref Lvl 0.18 dB VBW 1 kHz
30 dBm 505.01002004 kHz SWT 5 s Umit dBm
30
21 dB|Offset v g M
Lih1T cHEdK . PdssSED 1(C0T11] 13].87 dBm N
8H1.07v014028 MHz
20 ; T[T, O T8 OB
v §95.01002004 kH=z
10
[u]
-10
-20 OB NOC h
-30
-40
-50 . i
. . | l ML‘I f{ \ ﬂ
-70
Center 851 MHz 200 kHz~ Span 2 MHz
ate: 30.JUL.2003 0B8:08:47

Notes: INTERMODULATION CHARACTERISTICS

VOICE - SMR BAND - LOWER BAND EDGE
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Nemko Dallas

EQUIPMENT: BRITECELL 800/900

FCC Part 24, Subpart D
FCC Part 90, Subpart |

Test Data — Spurious Emissions at Antenna Terminals
Dallas Headquarters:
802 N. Kealy
N e m ° Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667
Nemko Dallas, Inc.
Test Plot: Spurious Emissions at Antenna Terminals
Page 6 of 10
Job No.: 2L0417R Date: 7/30/2003
Specification: PARTS 90 & 24 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 40
E.U.T.: BRITECELL 800/900
Configuration:  TX FULL POWER
3 Delta T TTT] RBW T KHz RF ATT U dB
@Ref Lvl -0.02 dB VB 1 kH=z
30 dBm 484 .3968983888 kHz SWT 5 s Unit dBm
30
21 dB|Offset v 3
LINIT CHEQ®K : PHRSSED 1tT) _ 7713'43 aBm A
8H8 .26853[rO07 MH=z
20 eanibheno
Al [TTT] — 4. 0O dB
i : 46l4 .96333B88 kHz
-~
10
O
-10
-20
-30
-40
-50 I / \
| | h L ] |
Center 868 MHz 200 kHz~ Span 2 MHz
ate: 30.JUL.2003 0B8:14:2838
Notes: INTERMODULATION CHARACTERISTICS
VOICE - SMR BAND - UPPER BAND EDGE
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Nemko Dallas

EQUIPMENT:

BRITECELL 800/900

FCC Part 24, Subpart D
FCC Part 90, Subpart |

PROJECT NO.: 2L0417RUSI1

Test Data — Spurious Emissions at Antenna Terminals

Nemko

Nemko Dallas, Inc.

Dallas Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667

E.U.T.:

Spurious Emissions at Antenna Terminals

BRITECELL 800/900

Test Plot:

Page 7 of 10
Job No.: 2L0417R Date: 7/30/2003
Specification: PARTS 90 & 24 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 40

Configuration:

TX FULL POWER

Q Delta T T TT] RBW T KH=z RF ATt O dB
@Ref Lvl1 0.40 dB VB 1 kH=z
30 dBm 492 .985387194 kH=z SWT 5 s Umit dBm
30
21 dB|Offset v
LIPIT CHEQK : PRASSED 1Tl ] _ 7;?4 dBm A
88 .26452806 MH=z
20 =3 NI =
Al CTTT Of. 40 dB
492 .985397/194 KkHz
1[] al 1
p
o
-10
-20
-30
B / \ ] \ Iﬂ\
-50 ﬂk
_60 ” A(\/ m n ﬂﬂ A \I nn . M / \ 1 /\
TR V[T WL/ Vi aigdw il o]
-70

ate:

Center 8639 MHz

30.JUL.2003 0B8:26:38

Span 2 MHz

Notes:

INTERMODULATION CHARACTERISTICS

iDEN - SMR BAND - UPPER BAND EDGE
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Nemko Dallas

FCC Part 24, Subpart D

FCC Part 90, Subpart |
EQUIPMENT: BRITECELL 800/900
PROJECT NO.: 2L0417RUS1
Test Data — Spurious Emissions at Antenna Terminals
Dallas Headquarters:
802 N. Kealy
Nemko
Tel: (972) 436-9600
Fax: (972) 436-2667
Nemko Dallas, Inc.
Test Plot: Spurious Emissions at Antenna Terminals
Page 8 of 10
Job No.: 2L0417R Date: 7/30/2003
Specification: PARTS 90 & 24 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 40
E.U.T.: BRITECELL 800/900
Configuration:  TX FULL POWER
Z Farker 1 L11J RBW T KHZ RF ATt T dB
‘@Ref Lvl 4.138 dBm VB 1 kHz
30 dBm B8B51.67134263 MHz SWT 5 s Unit dBm
30
21 dB|Off t _
=e LibiT chede - phssep D07 - - S e 2
8H1.67134p63 MHz
20 ~T [T 17 O 03 o8
-372.74549[098 kHz
10
1
N
a]
-10
_ 2 D L OBNMOC Mhr
-30
-40
-50 !
_60 A /‘\14 y | nf/ 1 T \n 1 I
ATOVATCA AV IRV P VYN ALY . UWIYUBY AU 1Y /8, [P\ AT ALV VY
-70
Center 851 MHz 200 kHz~ Span 2 MHz
ate: 30.JUL.2003 08:31:27
Notes: INTERMODULATION CHARACTERISTICS
iDEN - SMR BAND - LOWER BAND EDGE
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Nemko Dallas

EQUIPMENT: BRITECELL 800/900

FCC Part 24, Subpart D
FCC Part 90, Subpart |

PROJECT NO.: 2L0417RUSI1

Test Data — Spurious Emissions at Antenna Terminals

Dallas Headquarters:
802 N. Kealy
N e m ko Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667
Nemko Dallas, Inc.

Test Plot: Spurious Emissions at Antenna Terminals
Page 9 of 10
Job No.: 2L0417R Date: 7/30/2003
Specification: PARTS 90 & 24 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 40
E.U.T.: BRITECELL 800/900
Configuration:  TX FULL POWER
3 FMarker T TTT] RBNW T TTHZ RFE ATt 20 dB
@Ref Lvl 20.22 dBm VB 1 MH=z
20 dBm 860 .006851303 MH=z SWT 90 ms Umit dBm
20
21 dR|Offset viltTio 20[.22 dBm| gy
80 .006511303 MH=z
10
6]
-10
_ool—Dbu2 2 I==1
-30
-40 . o PRSI PV W A/\Www/\ alitedng o ]

W% i vhahd =

-50
-60
-70
-80
Start 30 MHz 887 MHz.~ Stop 9 GHz
ate: 30.JUL.2003 0B8:38:51
Notes: iDEN Modulation

SMR BAND

MARKER INDICATES CARRIER
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Nemko Dallas

EQUIPMENT: BRITECELL 800/900

FCC Part 24, Subpart D
FCC Part 90, Subpart |

PROJECT NO.: 2L0417RUSI1

Test Data — Spurious Emissions at Antenna Terminals

Dallas Headquarters:

802 N. Kealy
N e m ko Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667
Nemko Dallas, Inc.

Test Plot: Spurious Emissions at Antenna Terminals
Page 10 of 10
Job No.: 2L0417R Date: 7/30/2003
Specification: PARTS 90 & 24 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 40
E.U.T.: BRITECELL 800/900
Configuration:  TX FULL POWER
3 Marker T TTT] RBW T TIHz RF ATT Z0 dB
@Ref Lvl1 20.44 dBm VBIW 1 MHz
20 dBn 860 .01002004 MH=z SWT 90 ms Unit dBm
20
21 dB|Offset Y1 [[T1] 20|. 44 dBM| g
8H0.01002004 MHz
10
8]
-10
ola] S 2 a3
-30
-40 e wsoded rahina | " WW
-50
-60
-70
-80
Start 30 MHz 8397 MHz~ Stop 9 GH=z
ate: 30.JUL .2003 08:40:48
Notes: VOICE MODULATION

SMR BAND

MARKER INDICATES CARRIER
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Nemko Dallas FCC Part 24, Subpart D
FCC Part 90, Subpart |

EQUIPMENT: BRITECELL 800/900
PROJECT NO.: 2L0417RUSI1

Test Data — Spurious Emissions at Antenna Terminals

Dallas Headquarters:
802 N. Kealy
N e m ko Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667
Nemko Dallas, Inc.

Data Plot Spurious Emissions at Antenna Terminals

Page 1 of 15 Complete X
Job No.: 2L0417R Date:  7/30/2003 Preliminary:
Specification: PARTS 90 & 24 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 40
E.U.T.: BRITECELL 800/900

Configuration:  TX FULL POWER - UPPER BAND
Sample Number: 1

Location: Lab 1 RBW: Refer to plots Measurement
Detector Type: Peak VBW: Refer to plots Distance: NA m

Test Equipment Used

|Antenna: Directional Coupler:
Pre-Amp: Cable #1: 1629
Filter: Cable #2:
Receiver: 1036 Cable #3:
Attenuator #1 1064 Cable #4:
Attenuator #2: Mixer:
|Additional equipment used:
Measurement Uncertainty: +/-1.7 dB
% Marker 1 T[TT] RBW U0 Hz RF ATt U dB
Ref Lvl 3.62 dBm VBW 300 Hz
30 dBm 8935.01250000 MHz SWT 28 s Umit dBm
30
21 dB|Offset
LIPIT CHERK ;. PRSSED A
20
10 I
D \
-10
-20 OB NOC T \
-30 \
-40 \
s | % |
-60 H\\{JW\A W a— o |
WA o WMM
Center 8935 MH=z 50 kHz~ Span 500 kH=z
ate: 30.JUL.2003 09:47:21

Notes: LOWEST OPERATING FREQUENCY - UPPER BAND - 2FSK
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Nemko Dallas

FCC Part 24, Subpart D
FCC Part 90, Subpart |

EQUIPMENT: BRITECELL 800/900
PROJECT NO.: 2L0417RUS1
Test Data — Spurious Emissions at Antenna Terminals
Dallas Headquarters:
802 N. Kealy
e m ° Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667
Nemko Dallas, Inc.
Data Plot Spurious Emissions at Antenna Terminals
Page 2 of 15
Job No.: 2L0417R Date: 7/30/2003
PARTS 90
Specification: & 24 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 40
E.U.T.: BRITECELL 800/900
Configuration:  TX FULL POWER - UPPER BAND
> Marker T L11J RBW 00 Hz RFE AT Gl=)
‘@Ref Lvl 11.16 dBm VB 300 Hz
30 dBm 935.01250000 MH=z SWT 28 s Unit dBm
30
21 dB|Offset
LINIT CHE(K PHSSED A
20
1
10 il
0 [ \
-10 I \
_ 2 D L O NMAC Mh ‘
-30 \
40 ‘
) H \”‘w iy

Center 8935 MHz 50 kH=z~ Sparn 500 kH=z
ate: 30.JUL.2003 038:49:33
Notes: LOWEST OPERATING FREQUENCY - UPPER BAND - 4FSK
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Nemko Dallas FCC Part 24, Subpart D
FCC Part 90, Subpart |

EQUIPMENT: BRITECELL 800/900
PROJECT NO.: 2L0417RUSI1

Test Data — Spurious Emissions at Antenna Terminals

Dallas Headquarters:

802 N. Kealy
Nemko
Tel: (972) 436-9600

Fax: (972) 436-2667
Nemko Dallas, Inc.

Data Plot Spurious Emissions at Antenna Terminals
Page 3 of 15
Job No.: 2L0417R Date: 7/30/2003
Specification: PARTS 90 & 24 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 40
E.U.T.: BRITECELL 800/900
Configuration: ~ TX FULL POWER - UPPER BAND
@ Marker T T[TT] RBNW oo Hz RFE ATt U dB
Ref Lvl1 18.52 dBm VBW 300 Hz
30 dBm 935.00625000 MH=z SWT 1.75 s Umit dBm
30
21 dB|Offset
LIPIT CHEQgK 1 PHASSED A
20
10 N n

Wl

| IA
. 1]
LA
T i R

Center 8935 MHz 3.125 kHz~ Span 31.25 kHz

ate: 30.JUL.2003 038:53:58

Notes: LOWEST OPERATING FREQUENCY - UPPER BAND - VOICE
2 kHz Tone / 2.5 kHz Deviation
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Nemko Dallas FCC Part 24, Subpart D
FCC Part 90, Subpart |

EQUIPMENT: BRITECELL 800/900
PROJECT NO.: 2L0417RUS1

Test Data — Spurious Emissions at Antenna Terminals

Dallas Headquarters:
802 N. Kealy

Nemko

Tel: (972) 436-9600
Fax: (972) 436-2667
Nemko Dallas, Inc.

Test Plot: Spurious Emissions at Antenna Terminals
Page 4 of 15
Job No.: 2L0417R Date: 7/30/2003
Specification: PARTS 90 & 24 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 40
E.U.T.: BRITECELL 800/900
Configuration: ~ TX FULL POWER - UPPER BAND
3 Marker T TTT] RBW OO0 Hz RF ATT U dB
’é? Ref Lvl -0.17 dBm VB 300 Hz
30 dBm S40.3987v50000 MH=z SWT 3.5 s Unit dBm
30
21 dB|Offset
LIPIT CHEQEK : PASSED A
20 INI=VANI si=inte=

o A i

D W[l

7 i

T W,
7 !

-30

—40

-50

m. L 1 . |

R

-70
Center 841 MHz 6.25 kHz~ Span B2.5 kHz

ate: 30.JUL.2003 08 :57:21

Notes: HIGHEST OPERATING FREQUENCY - UPPER BAND - 2FSK
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Nemko Dallas FCC Part 24, Subpart D
FCC Part 90, Subpart |

EQUIPMENT: BRITECELL 800/900

PROJECT NO.: 2L0417RUS1

Test Data — Spurious Emissions at Antenna Terminals

Dallas Headquarters:

802 N. Kealy
N e m ko Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667
Nemko Dallas, Inc.
Test Plot: Spurious Emissions at Antenna Terminals
Page 5 of 15
Job No.: 2L0417R Date: 7/30/2003
Specification: PARTS 90 & 24 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 40
E.U.T.: BRITECELL 800/900
Configuration:  TX FULL POWER - UPPER BAND
7 Marker L L1 1] RBW 0d Hz RF_ A~tt 0O dB
é? Ref Lvli 8.11 dBm VB 300 Hz
30 dBm 940 .8987v50000 MH=z SWT 3.5 s Unit dBm
30 21 dB|Offset
LINIT CHEQ®K : PHRSSED A
20 [MI=VANN] al=iml=

10 I | N

D A

-10

o A

.
-30 r A

o [y Nh

A Ui |

ate: 30.JUL.2003 038:58:51

Center 841 MHz 6.25 kHz~ Span 682.5 kHz

Notes: LOWEST OPERATING FREQUENCY - UPPER BAND - 4FSK
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Nemko

Dallas

EQUIPMENT: BRITECELL 800/900

FCC Part 24, Subpart D
FCC Part 90, Subpart |

PROJECT NO.: 2L0417RUSI1

Test Data — Spurious Emissions at Antenna Terminals

Nemko

Nemko Dallas, Inc.

Dallas Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667

Test Plot: Spurious Emissions at Antenna Terminals
Page 6 of 15
Job No.: 2L0417R Date: 7/30/2003
Specification: PARTS 90 & 24 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 40
E.U.T.: BRITECELL 800/900
Configuration: ~ TX FULL POWER - UPPER BAND
3 Marker T TTT] RBW OO0 Hz RF ATT U dB
Ref Lvl 18.72 dBm VB 300 Hz
30 dBm 840.939375000 MH=z SWT 3.5 s Unit dBm
30
21 dB|Offset
LIPIT CHEQEK : PASSED A
20 eanbeDs
10 A A
0 I\ /\‘
-10 n n
-20
-30
-40 ﬂ ﬂ
B ’ ‘ IJ ’ \
-60 V \i “ N " N
Center 841 MHz 6.25 kHz~ Span B2.5 kHz
ate: 30.JUL .2003 10:01:30
Notes: LOWEST OPERATING FREQUENCY - UPPER BAND - VOICE
2 kHz Tone / 2.5 kHz Deviation
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Nemko Dallas

EQUIPMENT: BRITECELL 800/900

FCC Part 24, Subpart D
FCC Part 90, Subpart |

PROJECT NO.: 2L0417RUSI1

Test Data — Spurious Emissions at Antenna Terminals

Dallas Headquarters:
802 N. Kealy

N e m ko Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667
Nemko Dallas, Inc.

Test Plot: Spurious Emissions at Antenna Terminals
Page 7 of 15
Job No.: 2L0417R Date: 7/30/2003
Specification: PARTS 90 & 24 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 40
E.U.T.: BRITECELL 800/900
Configuration:  TX FULL POWER - UPPER BAND
3 Delta T TTT] RBW T KHz RF ATT U dB
Ref Lvli -0.20 dB VB 1 kH=z
30 dBm 396.78358717 kH=z SWT 5 s Urmit dBm
30
21 dB|Offset v :
LipiT cHEfx  : pdssep + |07 I Al >
940 .43687375 MH=z
20 eanbeDs
Al [TTT] -J[. 20 dB
‘1' 1 396 .738358[717 kH=z
10 -~
0
-10
-20
-30
40
-50 ‘{ V |
60 I N | | u L | |
‘ M LTI YT
-70
Center 841 MHz 200 kHz~ Span 2 MHz
ate: 30.JUL .2003 10:08:50

Notes: INTERMODULATION CHARACTERISTICS

VOICE - UPPER BAND - UPPER BAND EDGE
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Nemko Dallas

EQUIPMENT: BRITECELL 800/900

FCC Part 24, Subpart D
FCC Part 90, Subpart |

PROJECT NO.: 2L0417RUSI1

Test Data — Spurious Emissions at Antenna Terminals

Dallas Headquarters:
802 N. Kealy

N e m ko Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667
Nemko Dallas, Inc.

Test Plot: Spurious Emissions at Antenna Terminals
Page 8 of 15
Job No.: 2L0417R Date: 7/30/2003
Specification: PARTS 90 & 24 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 40
E.U.T.: BRITECELL 800/900
Configuration: ~ TX FULL POWER - UPPER BAND
3 FMarker T TTT] RBNW T KHZ RFE ATT U dB
‘@Ref Lvl 12.05 dBm VBW 1 kHz
30 dBm 940 .440881768 MHz SWT 5 s Umit dBm
30
21 dB|Offset v .
LIPIT CHE(K 1 PRASSED pere _ 7}%'05 cBm A
9S40 .44088|176 MH=z
20 eanbenc
A1 [TTT] —0. 05 dB
1 1 396 .738358|r17 kH=z
y
10 -
a
-10
-20
-30
—40 Ly L
5o | |
I | U I A i |
, ) . I
-60
) v
T O R A R VLI b
-70
Center 841 MHz 200 kHz~ Span 2 MHz
ate: 30.JUL.2003 10:13:59
Notes: INTERMODULATION CHARACTERISTICS
2FSK - UPPER BAND - UPPER BAND EDGE
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Nemko Dallas

FCC Part 24, Subpart D
FCC Part 90, Subpart |

EQUIPMENT: BRITECELL 800/900
PROJECT NO.: 2L0417RUS1
Test Data — Spurious Emissions at Antenna Terminals
Dallas Headquarters:
802 N. Kealy
N em o Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667
Nemko Dallas, Inc.
Test Plot: Spurious Emissions at Antenna Terminals
Page 9 of 15
Job No.: 2L0417R Date: 7/30/2003
Specification: PARTS 90 & 24 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 40
E.U.T.: BRITECELL 800/900
Configuration:  TX FULL POWER - UPPER BAND
Z De lta [ L[T11J RBW T KAZ RF ATt 0O dB
@Ref Lvl 0.685 dB VB 1 kH=z
30 dBm 396 .78358717 kH=z SWT 5 s Umit dBm
30
21 dB|Offset vilrTo 8. 64 dBm| gy
940 .43687375 MH=z
20 L anihe M
Al [TTT] O[. 55 dB
396 .738358[717 kH=z
10 i !
I A
8]
-10
-20
-30
—40
. Il [ |
_B0 lwn ‘ﬂ Il ln M \’A‘\MA‘ l ]{ %J‘
- il LW
Center 841 MHz 200 kHz~ Span 2 MHz
ate: 30.JUL.2003 10:20:48
Notes: INTERMODULATION CHARACTERISTICS
4FSK - UPPER BAND - UPPER BAND EDGE
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Nemko Dallas

FCC Part 24, Subpart D
FCC Part 90, Subpart |

Test Data — Spurious Emissions at Antenna Terminals
Dallas Headquarters:
802 N. Kealy
N em o Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667
Nemko Dallas, Inc.
Test Plot: Spurious Emissions at Antenna Terminals
Page 10 of 15
Job No.: 2L0417R Date: 7/30/2003
Specification: PARTS 90 & 24 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 40
E.U.T.: BRITECELL 800/900
Configuration: ~ TX FULL POWER - UPPER BAND
z Delta [ L1111 RBW T KAz RF AT T a5
@Ref Lvl 0.04 dB VBUW 1 kHz
30 dBm 436.87374743 kHz SWT 5 s Unit dBm
30
21 dB|Offset v )
LihrT crede - phsseo t|ETET s s I
335.25050(100 MHz
20 ~TTT T O U7 o8B
L 436 . 673747438 kHz
10 -~
0
-10
_solasresds
-30
-40
-50 l
-60 MW h | I- | I \” l l | M I |
-70
Center 835 MHz 200 kHz~ Span 2 MHz
ate: 30.JUL.2003 10:26:54
Notes: INTERMODULATION CHARACTERISTICS
VOICE - UPPER BAND - LOWER BAND EDGE
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Nemko Dallas

FCC Part 24, Subpart D

FCC Part 90, Subpart |
EQUIPMENT: BRITECELL 800/900
PROJECT NO.: 2L0417RUS1
Test Data — Spurious Emissions at Antenna Terminals
Dallas Headquarters:
802 N. Kealy
N e m o Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667
Nemko Dallas, Inc.
Test Plot: Spurious Emissions at Antenna Terminals
Page 11 of 15
Job No.: 2L0417R Date: 7/30/2003
Specification: PARTS 90 & 24 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 40
E.U.T.: BRITECELL 800/900
Configuration: ~ TX FULL POWER - UPPER BAND
z Delta I L[11J RBW T KAz RF At T oo
‘@Ref Lvl -0.87 dB VB 1 kHz
30 dBm 436.87374750 kHz SWT 5 s Unit dBm
30
21 dB|Offset ‘ —
=e LibiT chede  : phssep  t|ETH] N 12101 95m]
335 .25450B02 MHz
20 2T [T T3] —O[ B a8
L 4346 .87374[750 kHz
10
a]
-10
_ 2 D L OBNMOC Mhr
-30
_40 s
_s0 ' il i
_B0 I 1 ’ h V w Mn
M AN gy | A Rk
-70
Center 835 MHz 200 kHz~ Span 2 MHz
ate: 30.JUL.2003 10:30:55
Notes:  INTERMODULATION CHARACTERISTICS
2FSK - UPPER BAND - LOWER BAND EDGE
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Nemko Dallas

EQUIPMENT: BRITECELL 800/900

FCC Part 24, Subpart D
FCC Part 90, Subpart |

PROJECT NO.: 2L0417RUSI1

Test Data — Spurious Emissions at Antenna Terminals

Dallas Headquarters:

802 N. Kealy
N e m ko Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667
Nemko Dallas, Inc.

Test Plot: Spurious Emissions at Antenna Terminals
Page 12 of 15
Job No.: 2L0417R Date: 7/30/2003
Specification: PARTS 90 & 24 Temperature(°C): 12
Tested By: David Light Relative Humidity(%) 40
E.U.T.: BRITECELL 800/900
Configuration: ~ TX FULL POWER - UPPER BAND
3 Marker T TTT] RBW T KHz RF ATT U dB
@Ref Lvl1 11.23 dBm VBIW 1 kH=z
30 dBm 935.2464382399 MHz SWT 5 s Unit dBm
30
21 dB|Offset v > ]
LIPIT CHEQEK 1 PHASSED L _ 71} ‘? Bl s
S35.246439R399 MHz
20 ~T[TT T3 —O[ BT dB
1 444 BFB??"EE kHz
A 4
10
O
-10
-20 L OB N e Mhe
-30
40 Al /\
_50 ’ VU ] \f
_60 ( [ ’ h s ﬂﬂ AL " h l\l nl \l n un
A A [ b | WY UV HWAT g
-70
Center 835 MHz 200 kHz~ Span 2 MHz
ate: 30.JUL .2003 10:33:21
Notes: INTERMODULATION CHARACTERISTICS
4FSK - UPPER BAND - LOWER BAND EDGE
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Nemko Dallas FCC Part 24, Subpart D
FCC Part 90, Subpart |

EQUIPMENT: BRITECELL 800/900
PROJECT NO.: 2L0417RUSI1

Test Data — Spurious Emissions at Antenna Terminals

Dallas Headquarters:
802 N. Kealy
N e m ko Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667
Nemko Dallas, Inc.

Test Plot: Spurious Emissions at Antenna Terminals
Page 13 of 15
Job No.: 2L0417R Date: 7/30/2003
Specification: PARTS 90 & 24 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 40
E.U.T.: BRITECELL 800/900
Configuration:  TX FULL POWER - UPPER BAND
7 Marker L L1 1] RBW T M=z RF_ A~tt 70 dB
@Ref Lvl 20.38 dBm VB 1 MH=z
20 quw 8938.01002004 MH=z SWT 100 ms Urmit dBm
20
21 dp|Offset vi|rT1] 20[.38 dBm| gy
S938.01002004 MH=z
10
8]
-10
_ool——bu Y ] BPST=1
-30
NNk Via PURT I G FNVIRY V RV A W
_40 TN VR TITA T TE WL il

-50
-B0
-70
-80
Center 5.015 GHz 997 MHz.~ Span 9.387 GHz
ate: 30.JUL .2003 10:36:05

Notes: VOICE MODULATION
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Nemko Dallas FCC Part 24, Subpart D
FCC Part 90, Subpart |

EQUIPMENT: BRITECELL 800/900
PROJECT NO.: 2L0417RUSI1

Test Data — Spurious Emissions at Antenna Terminals

Dallas Headquarters:
802 N. Kealy
N e m ko Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667
Nemko Dallas, Inc.

Test Plot: Spurious Emissions at Antenna Terminals
Page 14 of 15
Job No.: 2L0417R Date: 7/30/2003
Specification: PARTS 90 & 24 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 40
E.U.T.: BRITECELL 800/900
Configuration:  TX FULL POWER - UPPER BAND
3 Marker T TTT] RBW T TIHz RF ATT Z0 dB
@Ref Lvl 20.49 dBm VB 1 MH=z
20 dBm 923.0881386338 MH=z SWT 100 ms Unit dBm
20
21 dp|Offset vifrras 20[. 43 aBm| gy
9219 .08819B338 MH=z
10
@]
-10
oYs] BN ool oo
-30
VS 0 RV ST ITARY VRPN
,AOMA PUNIEPIIE BV LV PNW N et MY
-50
-B60
-70
-80
Start 30 MH=z 997 MHz.~ Stop 10 GHz
ate: 30.JUL .2003 10:38:07

Notes: 2FSK
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Nemko Dallas

FC

C Part 24, Subpart D

FCC Part 90, Subpart |

Test Data — Spurious Emissions at Antenna Terminals
Dallas Headquarters:
802 N. Kealy
N e m o Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667
Nemko Dallas, Inc.
Test Plot: Spurious Emissions at Antenna Terminals
Page 15 of 15
Job No.: 2L0417R Date: 7/30/2003
Specification: PARTS 90 & 24 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 40
E.U.T.: BRITECELL 800/900
Configuration:  TX FULL POWER - UPPER BAND
z Farker 1 LT1J RBN T M=z RE Ott 20 dB
@Ref Lvl1 20.57 dBm VB 1 MH=z
20 dBm 938.014028068 MH=z SWT 100 ms Umit dBm
20
21 dp|Offset Y1 |[T1] 20[.57 dBm| gy
938 .014021806 MH=z
10
a
-10
_oolb—— o¥ al BSE=}
-30
WW&MW
_40 i PUGN s A Lo gAA Al W
-50
-60
-70
-80
Start 30 MH=z 997 MH=z~ Stop 10 GHz
ate: 30.JUL.2003 10:39:54
Notes: 4FSK
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Nemko Dallas FCC Part 24, Subpart D
FCC Part 90, Subpart |

EQUIPMENT: BRITECELL 800/900
PROJECT NO.: 2L0417RUSI1

Section 6. Field Strength of Spurious Emissions

NAME OF TEST: Field Strength of Spurious Emissions PARA. NO.: 2.993

TESTED BY: David Light DATE: 7/30/03

Test Results: Complies.

Test Data: There were no emissions detected above the noise floor which was
at least 30 dB below the spec limit. Tests were performed with a
carrier in each band of operation.

Test equipment used: 1464-1304-1484-1485-1016
Test Method: TIA/EIA-603-1992, Section 2.2.12

The antenna substitution method was used to determine the equivalent radiated power at
spurious frequencies. The spurious emissions were measured at a distance of 3 meters. The
EUT was then replaced with a reference substitution antenna with a known gain referenced to a
dipole. This antenna was fed with a signal at the spurious frequency. The level of the signal was
adjusted to repeat the previously measured level. The resulting erp is the signal level fed to the
reference antenna corrected for gain referenced to a dipole.

Test conditions:

Relative humidity: 20%
Temperature: 22°C
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Nemko Dallas FCC Part 24, Subpart D
FCC Part 90, Subpart I

EQUIPMENT: BRITECELL 800/900
PROJECT NO.: 2L0417RUS1

Photographs of Test Setup

Page 46 of 59



Nemko Dallas FCC Part 24, Subpart D
FCC Part 90, Subpart |

EQUIPMENT: BRITECELL 800/900
PROJECT NO.: 2L0417RUSI1

Section 7. Frequency Stability

NAME OF TEST: Frequency Stability PARA. NO.: 2.995
TESTED BY: David Light DATE:7/30/03
Test Results: Complies.

Measurement Data: See attached tables.
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Nemko Dallas FCC Part 24, Subpart D
FCC Part 90, Subpart |

EQUIPMENT: BRITECELL 800/900
PROJECT NO.: 2L0417RUSI1

Test Data — Frequency Stability

Dallas Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667

Nemko

Frequency Stability
Client: Allen Telecom W.O.# 2L0417R
EUT: BRITECELL 800/900 S/N: 032001708
Date: 7/30/03 Tech: D. LIGHT
Test Equipment used: 1026, 1629, 1053, 1626, 1604
Frequency
Temperature Voltage (Vdc) Frequency Error
(MHz) (Hz)
20 °C -40.8 860.000000 0
20°C -48 860.000000 0
20 °C -55.2 860.000000 0
10 °C -48 860.000000 0
0°C -48 860.000000 0
-10°C -48 860.000000 0
-20 °C -48 860.000000 0
-30 °C -48 860.000000 0
30°C -48 860.000000 0
40 °C -48 860.000000 0
50 °C -48 860.000000 0
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Nemko Dallas FCC Part 24, Subpart D
FCC Part 90, Subpart |

EQUIPMENT: BRITECELL 800/900
PROJECT NO.: 2L0417RUSI1

Section 8. Test Equipment List

Nemko ID Description Manufacturer Serial Number | Calibration | Calibration
Model Number Date Due
1064 ATTENUATOR NARDA NONE CBU N/A
776B-20
1036 SPECTRUM ANALYZER ROHDE & SCHWARZ 830844/006 12/18/01 12/19/03
FSEK30
1629 CABLE, 6 ft MEGAPHASE N/A CBU N/A
10311 1GVT4
1464 Spectrum analyzer Hewlett Packard 3551A04428 02/11/03 02/11/05
8563E
1484 Cable 2.0-18.0 Ghz Storm N/A 07/24/03 07/23/04
PR90-010-072
1485 Cable 2.0-18.0 Ghz Storm N/A 07/24/03 07/23/04
PR90-010-216
1016 Pre-Amp HEWLETT PACKARD 2749A00159 07/15/02 07/15/03
8449A
1304 HORN ANTENNA ELECTRO METRICS 6151 07/30/01 07/31/03
RGA-60
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Nemko Dallas FCC Part 24, Subpart D
FCC Part 90, Subpart |

EQUIPMENT: BRITECELL 800/900
PROJECT NO.: 2L0417RUSI1

ANNEX A - TEST METHODOLOGIES
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Nemko Dallas FCC Part 24, Subpart D
FCC Part 90, Subpart |

EQUIPMENT: BRITECELL 800/900
PROJECT NO.: 2L0417RUSI1

| NAME OF TEST: RF Power Output PARA. NO.: 2.985

Minimum Standard: Para. No. 90.205(a). The maximum allowable station ERP is
dependent upon the stations HAAT and required service area and
will be authorized in accordance with Table 1 of 90.205(d).

Method Of Measurement:
Detachable Antenna:

The peak power at antenna terminals is measured using an in-line peak power meter. Power
output is measured with the maximum rated input level.
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Nemko Dallas FCC Part 24, Subpart D
FCC Part 90, Subpart |

EQUIPMENT: BRITECELL 800/900
PROJECT NO.: 2L0417RUSI1

| NAME OF TEST: Spurious Emissions at Antenna Terminals PARA. NO.: 2.991

Test Method: RBW: 1% of emission bandwidth in the 0 - 1 GHz range.
1 MHz at frequencies above 1 GHz.

VBW: = RBW

The spectrum is searched up to 10 times the fundamental frequency.
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Nemko Dallas

EQUIPMENT:

BRITECELL 800/900

FCC Part 24, Subpart D
FCC Part 90, Subpart |

PROJECT NO.: 2L0417RUSI1

| NAME OF TEST: Occupied Bandwidth

PARA. NO.: 2.989

Minimum Standard:

Para. No. 90.210, see table 1 below for applicable mask.

Table 1

Frequency Band (MHz) Mask for equipment with Low Pass Filter Mask for equipment without Low Pass Filter
Below 25 AorB AorC
25-50 B C
72-76 B C
150 - 174 B,DorE C,DorE
150 Paging only B C
220 - 222 F F
421-512 B,DorE C,DorE
450 paging only B H
806 - 821/ 851 - 866 B G
821 - 824/ 866 - 869 B H
896 - 901/ 935 - 940 I J
902 - 928 K K
929 - 930 B G
Above 940 B C
All other bands B C
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Nemko Dallas

EQUIPMENT: BRITECELL 800/900

FCC Part 24, Subpart D
FCC Part 90, Subpart |

PROJECT NO.: 2L0417RUSI1

| NAME OF TEST: Field Strength of Spurious

PARA. NO.: 2.993

Test Method:

TIA/EIA-603-1992, Section 2.2.12

The antenna substitution method was used to determine the equivalent radiated power at
spurious frequencies. The spurious emissions were measured at a distance of 3 meters. The
EUT was then replaced with a reference substitution antenna with a known gain referenced to a
dipole. This antenna was fed with a signal at the spurious frequency. The level of the signal was
adjusted to repeat the previously measured level. The resulting erp is the signal level fed to the

reference antenna corrected for gain referenced to a dipole.

Minimum Standard:

Para. No. 90.210, see table 1 for applicable mask.

MASK Spurious Limit
A,B,C,G,H,I -13dBm
D,J -20dBm
E,F.K -25dBm
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Nemko Dallas

EQUIPMENT:

BRITECELL 800/900

FCC Part 24, Subpart D
FCC Part 90, Subpart |

2L0417RUS1

PROJECT NO.:

| NAME OF TEST: Frequency Stability

PARA. NO.: 2.995

Minimum Standard:

Para. No. 990.213. The transmitter carrier frequency shall remain
within the assigned frequency below in ppm.

Table 2
Frequency Band Fixed And Base Mobile Stations
(MHz) Stations > 2 Watts o/p pwr <2 Watts o/p pwr
Below 25 100 100 200
25-50 20 20 50
72-176 5 - 50
150-174 5 5 5
220-222 0.1 1.5 1.5
421-512 2.5 5 5
806 - 821 1.5 2.5 2.5
821 - 824 1.0 1.5 15
851 - 866 1.5 2.5 2.5
866 - 869 1.0 1.5 1.5
869 - 901 0.1 1.5 1.5
902 - 928 2.5 2.5 2.5
929 -930 1.5 - -
935-940 0.1 1.5 1.5
1427 - 1435 300 300 300
Above 2450 - - -
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Nemko Dallas FCC Part 24, Subpart D
FCC Part 90, Subpart |

EQUIPMENT: BRITECELL 800/900
PROJECT NO.: 2L0417RUSI1

ANNEX B - TEST DIAGRAMS
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Nemko Dallas FCC Part 24, Subpart D
FCC Part 90, Subpart |
EQUIPMENT: BRITECELL 800/900
PROJECT NO.: 2L0417RUS1
Para. No. 2.985 - R.F. Power Output
Signal Signal
Source Source Power Meter
Combiner
Transmitter .| Power N 50 ohm
Under Test ”| Sensor 4 Load
Para. No. 2.989 - Occupied Bandwidth
Signal Signal R Spectrum
Source Source > Attenuator Analyzer

Combiner

Transmitter
Under Test
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Nemko Dallas FCC Part 24, Subpart D
FCC Part 90, Subpart |
EQUIPMENT: BRITECELL 800/900
PROJECT NO.: 2L0417RUS1
Para. No. 2.991 - Spurious Emissions at Antenna Terminals
Signal Signal
Source Source
Combiner
Equipment Calibrated Spectrum
Under Test Attenuator Analyzer
Para. No. 2.993 - Field Strength of Spurious Radiation
3 METERS
SEARCH ANTENNA _
VARIABLE
SEARCH

0.8 METER

E.UT.

NON-CONDUCTING

<<—— TURN-TABLE

HEIGHT (1 TO 4 m)

%

TO TEST RECEIVER/SPECTRUM

ANALYZER
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Nemko Dallas

EQUIPMENT: BRITECELL 800/900

FCC Part 24, Subpart D
FCC Part 90, Subpart |

PROJECT NO.: 2L0417RUSI1

Para. No. 2.995 - Frequency Stability

Climate Chamber

Equipment Under Test

Signal
Source
10 MHz Ref.
I/0
Frequency
Counter

Variable Power
Supply
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